
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION 

73-720 Fred Waring Drive, Suite 100 Palm Desert, CA 92260 
Phone: (760) 346-7491 � Fax: (760) 341-6820 
http://www.waterboards.ca.gov/coloradoriver 

ORDER R7-2016-0006 
NPDES CA0104370 

WASTE DISCHARGE REQUIREMENTS 
FOR HEBER PUBLIC UTILITIES DISTRICT,  

HEBER MUNICIPAL WASTEWATER TREATMENT PLANT 

The following Discharger is subject to waste discharge requirements (WDRs) set forth in this 
Order: 

Table 1. Discharger Information 

Table 2. Discharge Location 

Table 3. Administrative Information 
This Order was adopted on: June 30, 2016 

This Order shall become effective on: August 1, 2016 

This Order shall expire on: June 30, 2021 
[...]
B. Groundwater – Not Applicable ................................................................................................ F-23

VI. Rationale for Provisions ...................................................................................................................................................F-23
A. Standard Provisions ................................................................................................................ F-23
B. Special Provisions................................................................................................................... F-23

1. Reopener Provisions...................................................................................................... F-23
2. Special Studies and Additional Monitoring Requirements.............................................. F-23
3. Best Management Practices and Pollution Prevention .................................................. F-23
4. Construction, Operation, and Maintenance Specifications............................................. F-24
5. Special Provisions for Municipal Facilities (POTWs Only) ............................................. F-24
6. Other Special Provisions................................................................................................ F-24
7. Compliance Schedules................................................................................................... F-24

VII. Rationale for Monitoring and Reporting Requirements ....................................................................................................F-25 



HEBER PUBLIC UTILITY DISTRICT ORDER R7-2016-0006 
HEBER PUBLIC UTILITY DISTRICT WASTEWATER PLANT NPDES NO. CA0104370

ATTACHMENT F – FACT SHEET F-2 

A. Influent Monitoring ................................................................................................................... F-25 
B. Effluent Monitoring .................................................................................................................. F-25 
C. Whole Effluent Toxicity Testing Requirements ....................................................................... F-25 
D. Receiving Water Monitoring .................................................................................................... F-26 

1. Surface Water ................................................................................................................ F-26 
2. Groundwater – Not Applicable ....................................................................................... F-26 

E. Other Monitoring Requirements .............................................................................................. F-26 
1. Biosolids/Sludge Monitoring ........................................................................................... F-27 
2. Discharge Monitoring Report-Quality Assurance (DMR-QA) Study Program ................ F-27 

VIII. Public Participation ..........................................................................................................................................................F-27 
A. Notification of Interested Parties ............................................................................................. F-27 
B. Written Comments .................................................................................................................. F-27 
C. Public Hearing ......................................................................................................................... F-28 
D. Reconsideration of Waste Discharge Requirements .............................................................. F-28 
E. Information and Copying ......................................................................................................... F-28 
F. Register of Interested Persons ................................................................................................ F-28 
G. Additional Information ............................................................................................................. F-28 

Tables 

Table F-1 Historic Effluent Limitations and Monitoring Data – Expanded Facility .................................................................... F-5 
Table F-2 Effluent Characteristics ............................................................................................................................................ F-6 
Table F-3 Violations Report Summary Prior to Facility Expansion ........................................................................................... F-7 
Table F-4 Basin Plan Beneficial Uses ...................................................................................................................................... F-8 
Table F-5 Summary of Technology-based Effluent Limitations ...............................................................................................F-12 
Table F-6 Basis for Limitations ................................................................................................................................................F-12 
Table F-7  Applicable Beneficial Uses and Water Quality Criteria and Objectives ..................................................................F-13 
Table F-8 Summary of Reasonable Potential Analysis ...........................................................................................................F-14 
Table F-9  Summary of TDS Monitoring Data .........................................................................................................................F-16 
Table F-10 Summary of Water Quality-based Effluent Limitations ..........................................................................................F-17 
Table F-11 Summary of Final Effluent Limitations ...................................................................................................................F-21 



HEBER PUBLIC UTILITY DISTRICT ORDER R7-2016-0006 
HEBER PUBLIC UTILITY DISTRICT WASTEWATER PLANT NPDES NO. CA0104370

ATTACHMENT F – FACT SHEET F-3 

ATTACHMENT F – FACT SHEET 

As described in section II.D of this Order, the Colorado River Basin Water Quality Control Board 
(Colorado River Basin Water Board) incorporates this Fact Sheet as findings of the Colorado River 
Basin Water Board supporting the issuance of this Order. This Fact Sheet includes the legal 
requirements and technical rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 
Table 1. summarizes administrative information related to the facility. 
A. The Heber Public Utility District (hereinafter Discharger) is the owner and operator of the 

Heber Public Utility District Wastewater Plant (hereinafter Facility), a Publicly Owned 
Treatment Works. 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 

B. The Facility discharges wastewater to the Central Drain 3-D No. 1 (Imperial Valley Drain), a 
tributary to the Alamo River, a water of the United States. The Discharger was previously 
regulated by Order R7-2011-0019, and National Pollutant Discharge Elimination System 
(NPDES) Permit No. CA0104370, which was adopted on June 23, 2011, and which expires 
on June 30, 2016. 

C. When applicable, state law requires dischargers to file a petition with the State Water Board, 
Division of Water Rights and receive approval for any change in the point of discharge, place 
of use, or purpose of use of treated wastewater that decreases the flow in any portion of a 
watercourse. The State Water Board retains separate jurisdictional authority to enforce any 
applicable requirements under Water Code section 1211. This is not an NPDES permit 
requirement. 

D. The Discharger filed a report of waste discharge and submitted an application for reissuance 
of its Waste Discharge Requirements (WDRs) and NPDES permit on December 30, 2015. 
The application was deemed complete on January 4, 2016. A site visit was conducted on 
January 5, 2016, to observe operations and collect additional data to develop permit 
limitations and requirements for waste discharge. 

E. Regulations at 40 C.F.R. section 122.46 limit the duration of NPDES permits to a fixed term 
not to exceed five years. Accordingly, Table 3 of this Order limits the duration of the discharge 
authorization. However, pursuant to California Code of Regulations, title 23, section 2235.4, 
the terms and conditions of an expired permit are automatically continued pending reissuance 
of the permit if the Discharger complies with all federal NPDES requirements for continuation 
of expired permits. 

II. FACILITY DESCRIPTION 
The Discharger owns and operates a wastewater collection, treatment and disposal system 
(hereinafter referred to as the Facility) and provides sewerage service to the Heber Public Utility 



HEBER PUBLIC UTILITY DISTRICT ORDER R7-2016-0006 
HEBER PUBLIC UTILITY DISTRICT WASTEWATER PLANT NPDES NO. CA0104370

ATTACHMENT F – FACT SHEET F-4 

District, California and Surrounding area (service to a population of approximately 6,900). The 
permitted maximum daily flow limitation is equal to the design capacity of the wastewater 
treatment plant which is 1.2 MGD and is located in the NE 1/4 of Section 28. T16S, R14E, SBB&M.  
The discharge consists of disinfected secondary treated wastewater. 
A. Description of Wastewater and Biosolids Treatment or Controls 

The current total design capacity of the wastewater treatment plant is 1.2 MGD. The 
wastewater treatment plant consists of influent screening, secondary treatment (i.e., oxidation 
ditches and an integrated fixed-film activated sludge process [IFAS] operated in parallel), 
secondary clarification, and ultraviolet light (UV) disinfection. Solids treatment consists of 
thickening, digestion, and dewatering. 
Influent to the Facility undergoes preliminary treatment comprising two in-channel 
comminutors and one Parshall Flume with an ultra-sonic flow meter. An influent pump station 
consisting of a three non-clog centrifugal pumps equipped with a pressure transmitter/float 
control system transfer the wastewater to the headworks consisting of two parallel rotary 
drum screens, screening washer units, vortex grit trap, and a grit classifier. Flow from the 
headworks is sent to splitter box which distributes wastewater to the secondary treatment 
system. 
The secondary treatment system consists of two oxidation ditches (each with design capacity 
of 0.20 MGD) and an integrated fixed film and activated sludge (IFAS) system using STM-
aerators™ with a design capacity of 0.80 MGD. The IFAS system is composed of two anoxic 
basins and two STM-aerators™ per train. The two oxidation ditches and the IFAS unit are 
operated in parallel. Treated wastewater from the secondary treatment units is then directed 
to two secondary clarifiers. Clarified effluent is disinfected using UV disinfection prior to 
discharge to the receiving water. the Central Drain 3-D No. 1, an Imperial Valley Drain and 
tributary to the Alamo River, a water of the United States. 
In addition to the liquid treatment train, the Facility possesses an emergency storage pond. In 
the event that influent flows to the Facility exceed the treatment capacity of its unit processes 
(e.g., in the event of a major storm event), operators have the option to route excess influent 
flow to an earthen, unlined emergency holding basin located on-site.  Discharges to the 
emergency basin are currently regulated  by Board Order R7-2013-0007, waste discharge 
requirements for Heber PUD WWTP emergency standby basin. 
Solids collected during the treatment process are directed to a pre-thickener, followed by two 
aerobic digesters and a post-thickener. Thickened sludge is dewatered using a cyclone 
solids-liquids separator and 13 drying beds. Treated sludge is shipped off-site to South Yuma 
County Landfill located in Yuma, AZ for final disposal. 

B. Discharge Points and Receiving Waters 
Final effluent is discharged through Discharge Point 001 at Latitude 32° 44’ 15” North and 
Longitude 115° 31’ 27” West, to the Central Drain 3-D No. 1, an Imperial Valley Drain and 
tributary to the Alamo River, a water of the United States, within the Salton Sea Watershed.  
The Alamo River discharges to the Salton Sea. 

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 
Effluent limitations contained in the existing Order R7-2011-0019, for discharges from 
Discharge Point 001 (Monitoring Location EFF-001) and representative monitoring data for 
the period after the facility expansion, March 2013 through January 2016, during the term of 
the previous Order are as follows in Table F-1: 



HEBER PUBLIC UTILITY DISTRICT ORDER R7-2016-0006 
HEBER PUBLIC UTILITY DISTRICT WASTEWATER PLANT NPDES NO. CA0104370

ATTACHMENT F – FACT SHEET F-5 

Table F-1 Historic Effluent Limitations and Monitoring Data – Expanded Facility 

Parameter Units Effluent 
Limitation 

Effluent 
Limitation 

Effluent 
Limitation 

Monitoring 
Data 

(From March 
2013 – 

January 
2016) 

Monitoring 
Data 

(From 
March 2013 
– January 

2016) 

Monitoring 
Data 

(From March 
2013 – 

January 
2016) 

--- --- Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest Daily 
Discharge 

Flow MGD 1.2 --- --- 0.651 --- --- 

Biochemical Oxygen 
Demand (BOD5) 
(5 day @ 20 Deg. C) 

mg/L 30 45 --- 7 13.1 --- 

Biochemical Oxygen 
Demand (BOD5) 
(5 day @ 20 Deg. C) 

lb/day 300 450 --- 28 51 --- 

BOD5 % Removal % 85 --- --- --- --- 95 

Total Suspended 
Solids (TSS) mg/L 22 45 --- 10 14 --- 

Total Suspended 
Solids (TSS) lb/day 225 450 --- 42 58 --- 

TSS % Removal % 85 --- --- --- --- 94 

pH s.u. --- --- 6.0 – 9.01 --- --- 6.9 - 8.21 

Oil and Grease mg/L --- --- 25 --- --- 12.8 

Oil and Grease lb/day --- --- 250 --- --- 51 

Escherichia coli (E. 
coli) 

MPN/ 
100 mL 1262 --- 4003 10 --- 172.6 

Fecal Coliform MPN/ 
100 mL 2002 --- 4004 19 --- 240 

Nitrates as Nitrogen 
(N) mg/L --- --- --- --- --- 21.3 

Nitrite as N mg/L --- --- --- --- --- 0.92 

Ammonia Nitrogen mg/L --- --- --- --- --- 2.8 

Total Nitrogen mg/L --- --- --- --- --- 26.8 

Total Phosphate (as 
P) mg/L --- --- --- --- --- 10.11 

Orthophosphate as 
P mg/L --- --- --- --- --- 9.48 

Total Dissolved 
Solids (TDS) mg/L --- --- --- --- --- 1,860 

1 This range represents the instantaneous minimum and maximum pH limitations and reported values, respectively 
2 30-Day Geometric Mean, based on a minimum of not less than five samples for any 30-day period
3 No sample shall exceed 400 MPN/100 ml 
4 No more than ten percent of the total samples during any 30-day period shall exceed 400 MPN/100 ml   



HEBER PUBLIC UTILITY DISTRICT ORDER R7-2016-0006 
HEBER PUBLIC UTILITY DISTRICT WASTEWATER PLANT NPDES NO. CA0104370

ATTACHMENT F – FACT SHEET F-6 

Parameter Units Effluent 
Limitation 

Effluent 
Limitation 

Effluent 
Limitation 

Monitoring 
Data 

(From March 
2013 – 

January 
2016) 

Monitoring 
Data 

(From 
March 2013 
– January 

2016) 

Monitoring 
Data 

(From March 
2013 – 

January 
2016) 

--- --- Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest Daily 
Discharge 

Temperature °F --- --- --- --- --- 88

Hardness mg/L --- --- --- --- --- 502

Chronic Toxicity –
Survival & 
Reproduction 
(Ceriodaphnia dubia)

TUc 5 --- --- --- --- 1.33

Chronic Toxicity –
Growth (Selenatrum 